
 
ITEM NO. 14 

 
REGULATORY AFFAIRS COMMITTEE AGENDA 

Tuesday, April 15, 2025 

9:00 A.M. 

East Bay Dischargers Authority 
2651 Grant Avenue, San Lorenzo, CA 94580 

Committee Members: Johnson (Chair); Young 
 
RA1. Call to Order 
 
RA2. Roll Call 
 
RA3. Public Forum 
 
RA4. EBDA NPDES Compliance – See Item No. OM4 

(The Committee will review NPDES Permit compliance data.) 

RA5. Nutrients Group Annual Report and Science Update 
(The Committee will discuss recent reports related to nutrients in the Bay.) 

RA6. SFPUC Supreme Court Decision   
(The Committee will receive an overview of the recent Clean Water Act case and implications for 
EBDA.) 

RA7. BACWA Key Regulatory Issues Summary 
[...]
plans to advance preparation of the basis of design and pre-design of 
the recycled water project in Calendar Year 2025. 
 
The recycled water project is not envisioned by itself to provide 
adequate reduction of nitrogen discharge to the San Francisco Bay for 
the City of Millbrae. Nutrient credit trading, which is not yet available to 
pursue, would be needed to provide the additional reduction needed for 
permit compliance. 
 
In October 2024, the City completed a recycled water feasibility study for 
non-potable use. The City’s wastewater treatment plant does not 
currently produce recycled water, so the study report provides 
recommendations for recycled water treatment and conveyance 
infrastructure improvements. The City is working on advancing its 
recycled water project towards implementation as recommended in the 
study report. To advance to full implementation, project partners (e.g. 
other neighboring agencies) and external funding are needed. The City 
plans to advance preparation of the basis of design and pre-design of 
the recycled water project in Calendar Year 2025. 
 
The City expects that BACWA or other larger agencies will lead 
development of the program, and the City will participate once the 
program is established. 

Page 100 of 174



 
 

22 | April 1, 2025 Compliance Milestone Summary Report | Appendix B 

Group Discharger Detailed Response 

1 Mt. View SD The plant provides secondary treatment, including nitrification, 
using trickling filters. After treatment at the plant using traditional 
treatment infrastructure, nitrified effluent flows through Moorhen Marsh. 
The Marsh, constructed in 1974, was the first treatment wetland in the 
region. The marsh provides partial denitrification of effluent, with removal 
rates varying by season.  
 
Our facility already meets the final limit of 78 kg/day. We are still moving 
forward with investigating options for further nutrient reduction through 
the existing Moorhen Marsh to ensure breathing room with the limit.  We 
are considering additional floating islands, configured and managed 
differently from current islands. We are also expecting a proposal by end 
of February 2025 for an alternate approach. Once that proposal is 
received, an approach will be selected and a timeline developed. 
 
Implementation of the project will begin in July 2025. 

1 Novato SD Project #1 Traditional Treatment Infrastructure 
NSD completed significant upgrades totaling over $100 million to its 
treatment facilities in 2010 including addition of a Modified Ludzack-
Ettinger (MLE) Process for biological nutrient removal.  
 
Project #2 Recycled Water 
NSD completed the first phase by adding a Recycled Water Facility to 
provide 0.85 MGD to North Marin Water District's purple pipes in 2012. 
The second phase of construction completed in 2019 brought the 
capacity of the Recycled Water Facility production to 1.7 MGD. 
 
Although NSD expects to be able to comply with the interim and final 
TIN limits, NSD is still evaluating additional projects. 
 
1) Optimization 
Operational optimization of the Modified Ludzack-Ettinger (MLE) 
Process to improve removal of TIN. 
 
2) Nature-based Solutions – NSD is participating in the wetlands’ 
restoration projects described below, however, these projects are not 
directly under NSD’s control. Therefore, while NSD cannot currently 
quantify any nutrient reductions that may result from the completion of 
these projects, NSD anticipates that they may be of future value for 
nutrient reduction. 

 
Bel Marin Keys Unit V: The California State Coastal Conservancy is 
restoring the Bel Marin Keys Unit V property to various habitat types. 
NSD is coordinating with this restoration, and NSD’s outfall will be 
modified in conjunction with the restoration to provide treated effluent to 

Page 101 of 174



  
 

Compliance Milestone Summary Report | Appendix B April 1, 2025 | 23 

Group Discharger Detailed Response 
the site, supporting the development of brackish marsh habitat. 
https://www.scc.ca.gov/webmaster/project_sites/belmarin/grr-
seir_intro.html    
Deer Island Basin Restoration: Marin County Flood Control District is in 
the process of restoring the Deer Island Basin (which is adjacent to 
NSD’s treatment plant) to tidal marsh. The conceptual basis for this 
project includes incorporating wastewater discharge into future 
horizontal levees. https://www.sfei.org/documents/novato-creek-
baylands-vision-integrating-ecological-functions-and-flood-protection-
within  
https://flooddistrict.marincounty.gov/novato-creek-baylands-strategy-
plan/ 
  
3) Recycled Water 
NSD is currently able to produce and supply the North Marin Water 
District (NMWD) with 1.7 MGD of Title 22 recycled water for their purple 
pipe distribution system, or approximately half of NSD’s dry weather 
flow. The current usage is approximately 1.3 MGD during the dry 
weather months so there is room for expansion/increased usage. 
However, current and future decisions on demand and supply of 
recycled water is driven by and under the control NMWD as the water 
supplier and not NSD; NSD only serves as a passive recycled water 
producer for NMWD.  

1 Palo Alto, City 
of 

The Palo Alto Regional Water Quality Control Plant is in the middle of 
a secondary treatment upgrade. This project involves reconfiguration 
of existing aeration basins to contain alternating nitrification and 
denitrification zones with eventual installation of membrane aerated 
biofilm reactors in the last stage of anoxic zones to enhance nitrogen 
removal. The project consists of six construction phases. As of this 
writing, Phase 1 of construction is near completion and has 
completed reconfiguration of one out of the four aeration basins. 
Upgraded aeration basins will be operated in nitrification mode until 
the fixed film reactors are decommissioned in Phase 5 of the project. 
Construction is ongoing and is anticipated to be completed in 2028. 
In addition to this project, smaller facility optimization, recycled water, 
and NbS projects that are anticipated to slightly decrease nutrient 
discharges are also in progress. 

Page 102 of 174



 
 

24 | April 1, 2025 Compliance Milestone Summary Report | Appendix B 

Group Discharger Detailed Response 

1 Pinole, City of The Pinole-Hercules Water Pollution Control Plant upgraded their 
treatment plant in 2019 with the ability to operate in either carbonaceous 
biochemical oxygen demand (cBOD) or nitrogen removal modes. As 
such, the plant should be listed as an early actor. To date, the plant 
primarily operates in cBOD mode as there are concerns with foaming 
associated with increasing the sludge age for nitrogen removal, as well 
as a low food:microorganism ratio issue in the middle of the night which 
is thought to impact sludge settleability. The plant is in the process of 
developing a strategy for addressing these challenges to operate in 
nitrogen removal mode. 

3 Rodeo Sanitary 
District (RSD) 

Living Levee - only in the preliminary understanding phase. RSD has 
been working with Chris Lim of the Contra Costa Resource Conservation 
District to see if there is a project and available funding/grants to 
implement such a project. 
 
RSD is looking to optimize the existing treatment system to see if a low 
nutrient discharge is possible.  The primary focus will be the aeration 
basin system, primary flow routing into the aeration basin, other 
recirculation possibilities and control of centrifuge centrate. 
 
Only in the preliminary phase and no real analysis has been completed.  
RSD is not sure who we could trade with but the most logical would be 
the City of Pinole WPCP.  RSD and the City of Pinole WPCP share a 
deep-water outfall into San Pablo Bay.  Other discharges in the area 
would also be considered. 
 
Over the past 15 years, RSD has invested substantial capital to 
modernize its aging infrastructure and bring it into the 21st century. 
However, this work is far from complete. Numerous major projects 
remain critical to ensuring RSD can operate effectively and efficiently to 
protect public health and the environment. While RSD had also hoped to 
advance recycled water projects, budget constraints have made it 
impossible to pursue all initiatives simultaneously. As a result, some 
projects may face temporary delays or even permanent postponement to 
meet the increasingly stringent regulations imposed by State and 
Federal agencies, which continue to expand upon an already extensive 
regulatory framework. 

Page 103 of 174



  
 

Compliance Milestone Summary Report | Appendix B April 1, 2025 | 25 

Group Discharger Detailed Response 

1 San Francisco 
Airport (SFO) 

Project #1: The Recycled Water System Project will construct a new 
advanced water treatment plant (AWTP) downstream of the new 
sequence batch reactors. The AWTP will use microfiltration, reverse 
osmosis, and ultraviolet disinfection to create reusable non-potable 
water. Programming completed in June 2024 and 100 percent design is 
anticipated Spring 2025. 
 
Project #2: The Sequence Batch Reactor (SBR) Upgrade project will 
construct a new SBR equipped with aerobic granular sludge (AGS). The 
project will retrofit the existing SBRs with the same AGS technology, 
construct a new blower building, and install new infrastructure to 
operate, monitor, and maintain the new system.  Programming is 
complete and 50 percent design is anticipated in May 2025. 

1 San Francisco 
Public Utilities 
Commission 
Treasure Island 
(SFPUC TI) 

The new Treasure Island Water Resource Recovery Facility (TIWRRF) 
is considered an early actor because construction was initiated prior to 
issuance of the 3rd Watershed Permit effective date; construction notice-
to-proceed was issued August 2023.  
 
The objective of TIWRRF project is to provide tertiary treatment to 
achieve an average dry weather flow capacity of at least 1.3 million 
gallons per day (MGD) and peak wet weather flow of 3.9 MGD to 
support the ongoing and future development on Treasure Island and 
Yerba Buena Island. Project will produce recycled water for existing and 
future non-potable water demands.  
 
The following is the list of assets that has been designed and 
constructed: 
(1) Influent pumping structure consisting of solids handling submersible 
centrifugal pumps, 
(2) Fine screening and handling systems consisting of internally fed 
drum screens with 2 mm perforations and washer/compactor,  
(3) Biological Nutrient Removal and Membrane bioreactor (MBR) trains , 
(4) Ultraviolet disinfection system,  
(5) Solids handling facility consisting of waste activated sludge (WAS) 
holding tanks, aeration blowers, thickener feed pumps, rotary drum 
thickeners, sludge transfer/truck loading pumps, 
(6) Constructed wetland pond, 
(6) Odor control system consisting of bio trickling filter followed by 
carbon adsorber, and  
(7) Distributed Control System to integrate and optimize performance of 
all processes.  
 
Construction completion is planned for 2026. 

 

Page 104 of 174



 
 

26 | April 1, 2025 Compliance Milestone Summary Report | Appendix B 

Group Discharger Detailed Response 

1 San Jose/Santa 
Clara WPCP 

1. Upgrade of advanced secondary treatment system: previous 
conventional secondary treatment system followed by nitrification 
treatment operated in series was upgraded to a parallel biological 
nutrient removal (BNR) process.  This upgrade, which was not required 
by any regulation, increased overall secondary basin and treatment 
capacity and incorporated denitrification (nitrogen removal) into the 
advanced secondary treatment system. The BNR system achieved 
approximately a 40 percent reduction of TIN from 1998 – 2019. 
 
2. Recycled Water: secured one of the first Title 22 recycled water 
permits (95-117) in 1995 and in 1998 began a Title 22 recycled water 
program. Initial driver for recycled water was to keep dry season 
discharges below an average dry weather effluent flow of 120 mgd due 
to marsh conversion concerns.  Since 1998, the south bay water 
recycling (SBWR) program has expanded from initially 1-2 mgd of dry 
season recycled water to 16 mgd of recycled water in the dry season 
and 11 mgd annual average. Today the SBWR diverts approximately 
900 kg/day of TIN from the lower south bay. 
 
3. Optimization of BNR:  Following metering, flow, and sludge control 
instrumentation and automation equipment replacements and upgrades, 
optimized the existing advanced secondary BNR process by targeted 
reductions of DO in anoxic zones, mixed liquor channels, and clarifiers.  
This was accomplished by reducing aeration throughout the 4-stage 
BNR process but especially in treatment zones where it is currently used 
for mixing.  The result was an increase in TIN removal in the BNR 
process from the previous 40 percent reduction to now a 55 percent 
reduction. 
 
San Jose also provided the following information: 
 
Upgrade of existing advanced secondary aeration basins. The existing 
BNR process will be upgraded to a new process (SND/inDense) that will 
reconfigure the aerated and anoxic zones of existing basins, install 
mechanical mixing in anoxic zones to replace pulsed aeration mixing, 
and install hydrocyclones to separate and more precisely select and 
control activated sludge. The process will achieve simultaneous 
nitrification and denitrification (SND) and improve sludge quality through 
inDense hydrocyclones. This upgrade is in planning/scoping phase. The 
upgrade technology has been evaluated and compared against other 
upgrade treatment options in terms of cost, scalability, ability to phase 
and utilize current footprint and existing infrastructure. Project has not 
been initiated or fully funded. RWF anticipates beginning initial phase of 
the project by end of 2025 after completion of a technical update of the 
2014 plant master plan (update to be completed in spring 2025). First 

Page 105 of 174



  
 

Compliance Milestone Summary Report | Appendix B April 1, 2025 | 27 

Group Discharger Detailed Response 
step of initiation will identify the preferred procurement and project model 
pathway and timeline for project phases. 
 
RWF operators and engineers are continuously seeking opportunities to 
optimize and get the best removal out of our process while balancing 
energy, chemical, infrastructure, basin capacity, operational, and cost 
constraints as demonstrated by recent improvements in denitrification 
efficiency. 
 
"Ongoing and continuous efforts to expand non-potable recycled water 
with private companies and water retailers in San Jose, Santa Clara, 
and Milpitas.  Current constraints are infrastructure expansion to deliver 
recycled water to more of the service area.  Recently entered into 
agreement with water retailer San Jose Water Company for an 
additional 5 mgd of recycled water over the next 10 years. Expansion of 
non-potable reuse is an ongoing effort to identify interested new 
customers and existing customers interested in expanding recycled 
water use.  The program has grown slowly but steadily over the past 26 
years. 
 
A potable reuse project is in very early stages and under discussion with 
regional partner Valley Water.  Any potable reuse project would need to 
include management or treatment of the reverse osmosis concentrate 
(ROC) through a technology treatment system or through a nature-
based solution (NbS) in order to realize meaningful nitrogen reductions." 
 
Sidestream treatment: this may be a viable alternative to managing the 
concentrated centrate return from the mechanical dewatering facility that 
is expected to be commissioned and operational by end of 2025.  A real-
world evaluation of the strength of the centrate return would need to be 
conducted first, selection of technology, and feasibility and cost of a 
sidestream treatment system would also need to be evaluated.  At this 
point, this is purely conceptual. 
 
RWF has done an initial evaluation of nature-based solutions.  There are 